SPECIFICATION FOR APPROVAL

CUSTOMER
DATE 2006/5/12
WSL002 RG-178 Flying Lead 1/4A
DESCRIPTION Dipole Antenna With L44 (white)
61720085WS
CUSTOMER P/N
TWWI1593A1
Part NO.
U
WANSHIH ELECTRONIC CO., LTD.
723

3F 72 WU KONG 6TH RD., WU KU INDUSTRIAL DISTRICT
TAIPEI HSIEN, TATWAN,R.O.C.
TEL (02) 22988066 (5 LINE) FAX (02)22981102
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SPECIFICATION

1. Description

Customer
Model No.

Part No.
Standard
Antenna Profile

Color

e AR

Electrical Characteristics
Operating Frequency
Antenna Type
Polarization Type
Type of Radiation
Peak Gain
Impedance
V.S.WR.

9. Mechanical Characteristics

Connector
Core

10. Raw Material

Coaxial Cable

Housing

Hinge

2.4 GHz Flying Lead , 1/4A
Dipole Antenna

WSL002

TTWWI1593A1

IEEE 802.11 b/g Wireless LAN
44 mm (see Drawing)

white (DuPont LS033)

2.4~2.5GHz

1/4X Dipole Sleeve
Linear

Toroidal

2.0 dBi Typical

50 Ohm nominal
2.0:1 Max.

N/A
N/A

RG-178
TPE
PC+ALLOY
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Electrical Properties

Return Loss (Test on board)
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Electrical Properties

V.S.W.R (Test on board)

P S22 SWR 1.000 Ref 1.000 [RO]
11.00
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Electrical Properties

Radiation Pattern — H Plane

(Test on board)

G BRI

Model No: cl-060427-FIL Antenna Position: Vertical

Test Mode: H-Flane

FreqddHz) pealidBi) Anglefo) AwgidBn

240000 | 247 |[i708 |[159

FreqdHz) pealidBy) Anglefn) AwgidBn

/225000 | 175 |[i708  |oss

FreqdHz) pealtidBi) Angle(o) AvwgidBEi

g eeo00n | 234 |0 113




Electrical Properties

Radiation Pattern — E Plane

(Test on board)

G B A

Model No: cl-060427-FL Antenna Position; Horizomntsl

Test Mode: E-Flane

FreqikdHz) peak(dBi) Angle(n) AwvzidBi

240000 | [286  |p4Ee  |[170

FreqikHz) peak (B Angle(n) AwzidBi

g0 | 172 |peos |27

FreqdHz) pealtdBi) Angleind AvwgdBi
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Material Data Sheet
RG-178 Coaxial Cable

SPECIFICATION FOR APPROVAL

DOCUMENT:  A30178B001

s 105°C 30V
RG-178B/U
SIZE: 7/0.102 SCCS

RECOGNIZED: UL 1979

@ WONDERFUL HI-TECH CO.,LTD

JOFFICE © 72WU KONG 6TH ROAD, FACTORY : 17 PEI YUAN ROAD,
WU KU IND. DISTRICT CHUNG-LI IND, PARK
TAIPEI HSIEN, TAIWAN TAIWAN, R.O.C.
TEL : (02)22988033 TEL : (034527777

FAX : (02)22988031-2 FAX © (034517214




@ WONDERFUL HI-TECH CO., LTD

SPECIFICATION
105C 30V DOCUMENT NO :
s UL 1979 A30178B001
. : ESTABLISHED DATE:
SIZE RG-178B/U 2004/03/22
STANDARD : MIL-C-17
Size AWG 30
; Silver-Coated Copper
Condiictor |V enial i Clad Steel
|Conductors No. e 7
IConductors Size mm 0.102
0.D. mm 0.30
Average Thickness mm 0.28
Insulation |Diameter min 0.86 +0.03
Material — FEP
\Color — Clear
Braid Material ---- | Silver-Coated Copper
\Construction mm 16/3/0.10
|Coverage % 95
Average Thickness mm 0.25
Jacket |Diameter mm 1.80 *0.05
Material ——-- FEP
|Color e Brown
Marking
Drawing
AK001/210X297/1.0 PAGE : |
EDITION : 1.2

MAKER : C.Y.CHEN CONFIRM : SN.WONG APPROVAL : W.J.WANG




@ WONDERFUL HI-TECH CO., LTD.

SPECIFICATION
Electrical & Physical Properties
[tem RG-178B/U
Rating Temp Voltage 105C 30V

(Conductor Resistance

838 OHM/KM/20C MAX.

Insulation Resistance

3000 MEGA OHM/KM MIN.

Dielectric Strength

AC 500V/Minute

Spark Test 25KV
Tensile Strength [2500 PSI MIN.( 1.76 Kg / m 1)
Unaged :
Insulation Elongation 200% MIN.
.y Tensile Strength [UNAGED MIN 75%(168HRS%2327C)
8 Elongation UNAGED MIN 75%(168HRS*2327C)
Tensile Strength {2500 PSI MIN.( 1.76 Kg / m11i)
Unaged -
Jacket Elongation 200% MIN.
e Tensile Strength [UNAGED MIN.75%(168HRS%232°C)
¢ Elongation UNAGED MIN.75%(168HRS%232°C)

Nom. Impedance

50 Ohms

Nom. Capacitance 95.8 pF/m

Nom. Vel. of Prop. 69.5%

VSWR (0-6GHZ) UNDER 1.3

Attenuation | 100MHz| 1GHz | 1.8GHz | 2.4GHz | 5.2GHz | 6GHz
(dB/100m) | 46 155 | 205 | 340 | 505 | 550
AK001/210X297/1.0 PAGE :2

EDITION : 1.2

MAKER : C.Y.CHEN

CONFIRM : SN.WONG

APPROVAL : W.J.WANG




SGS

Test Report

WONDERFUL HI-TECH CO.,, LTD, Eeport No. : CE/2004/C1637
NO. 17, FEI-YUAN ROAD., CHUNG-LI IND, FARK, Date 1 2004/012/16
TAOYUAN TAIWAN,  E. O. C, Page :1o0f3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : RG-178 B/ U 36AWG SERIES
Sample Feceived 1 2004f12/09

Testing Date : 2004f12/09 TO 2004/12f 16
Test Result : - Please see the next page -

w5
Manager
for and on behaif of
SGS TAIWAN LTD.

The content of this POF file i3 in accordance with the origingl (55usd reports for reference onby This Test Report cannot e reproduced, Bcent in full,
without priorwritten permission af the Company

WO, $ 31, Wu Kung Road, Wuku indusinal Zone, Taipei county, Tafwan
HABE-2) T2033000 T{RI6-2 J200-T237  vewa S5 cOMibw




SGS

Test Report
WONDERFUL HI-TECH CO., LTD, Report No. : CE/2004)C1637
NO. 17, FEI-YUAN ROAD., CHUNG-LI IND, PARK, Date : 200412116
TAOYUAN TAIWAN, R. O. C, Pege .2 of 2
Test Result
PART NAME NO. 1 : WHITE FEP JACEKET(PLEASE REFER TO THE PHOTO ATTACHED)
Result
Test Item (s]: Unit Method MDL No.1
PBBs|Polybrominated % |With reference to 0.0005| HN.D.
biphenyls)[CAS USEPA3S40 or USEPA3S50,
NO:059536-65-1) Analysis was performed by
HPLC/DAD, LC/MS or
GC/MS. [prohibited by
2002/095/EC (RoHS),
83/ 264/ EEC, and
76/ 769f EEC)
FPEBEs{FEDEs)(Polybromi%  |With reference to 0.0005| N.D.
nated biphenyl ethers) USEPA3S40 or USEPA3SS0,
Analysis was performed by
HPLC/DAD, LC/MS or
GC/MS. [prolubited by
2002195/ EC (RoHS),
837264/ EEC, and
76769 EEC)
Result
Test Item (s): Unit Method MDL | No.l
Chromnim VI (Cr+6) ppm |As per US EPA 7196A and |2 H.D.
Us EPA 30604,
Cadminm [Cd) ppm |ICP-AES after as per EN 2 N.D.
1122, method B:2001 or
other acid digestion.
Mercury (Hg) ppm [ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.
Lead (Ph) ppm |ICP-AES after as per US P N.D.
EPA 3050B or other acid
digestion.

NOTE- +{1) N.D. = Not detected (<MDL}

(2) ppm = mg/kg
(3] MDL = Method Detection Limit

The content of this POF file is in accordance with the origing |55usd reports for reference onby. This Test Report canndt e reproduced, excent in full,
without priorwritten permission af the Company

MO, 1731, Wu Kung Road, Wuku Indusinal Zone, Taipei county, Tarsan
MB86-2) J20A3030 T(BSE-2 2200-3237  www. as. cOMLw
|




3GS

Test Report

WONDERFUL HI-TECH CO., LTD., Eeport No. : CE/2004/C1637
NO. 17, FEI-'YUAN ROAD., CHUNG-LI IND, PARK, Date : 200412116

The content of this POF file i3 in accordance with the origingl (55usd reports for reference anby This Test Repodt canndt e reproduced, edeegt in full,
without priorwritten permission af the Company

B8 TRAAAR LIM|TED WO, $ 31, Wu Kung Road, Wuku indusinal Zone, Taipei county, Tafwan
HABE-2) T2033000 T{RI6-2 J200-T237  vewa S5 cOMibw




Housing Material Data Sheet

« Housing( )- TPE
@ LG Chom
Ester type TPE
- otem | Tastmethod- | Test conditon: | unit o [t vate. o |
PHYSICAL
Specific Gravily ASTM D297 23'C 1.19
Mell Index ASTM D1238 200°C12.16kg g/10min 28
Density ASTM D1505 | Density Gradient Tube 9/10min
Waler Absorbance ASTM D570 29°C B 05
Mold Shrinkage ASTM DB55 : % 12
MECHANICAL
Tensile Strain l Break ASTM D412 500mmimin kglem' 40
MPa 333
Tensile Elongation ASTM D412 500mm/min % 650
Tensile Strengih ASTM D638 500mmimin glo o
e MPa 13.7
5% Tensle Stress ASTM D638 500mmimin ket %
MPa 84
Flexural Modubs(iniial) ASTM D780 A5mmimin kglem?® 2100
MPa 208
Tear Strength ASTM D624 JI8 B type kglem 150
lzod Impact Strength 23C kg-cmicm NB
(Notched) ASTM D256 Jim NB
400 kg-cmicm 20
Jim NB
Elongation ASTM D395 [
Compression Set ASTM D395 2°Cx22v L
70°C x 22hr % 54
Hardeness ASTM D2240 Sorw A '
shore D 55

*Note : 1)The values of proparties In the above lable have been obtained by the tas! pleces{natural color) manufactured under

certain of injection.

2)The listed values should be used for refarential purposed only.

14




3G

Test Report

WGJ COMPANY LTD, Report No. : CE/2005/70439
NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG, Date : 2005/07 /11
TAOYUAN HSIEN, TAIWAN Page . 1of4

The following merchandise was (were) submitted and identified by the client as :

Tvpe of Product : LG KEYFLEX TPEE

Style/Item No :  BTI1055DNC, BT1063DNC

Sample Recejved ¢t 2005/07/04

JTesting Date r 2005/07/04 TO 200507 /11

Conclusion 1 The test results of Pb, Cd, Hg, Cr+6, PBB and PBDE for the
submitted sample comply with the requirements of RoHS
(2002/95/EC).

for and on behalf of
SGS TAIWAN LTD.

The carniend of he PDF fie 50 ml_'-jan:a with he oagnal ssusd reports for reference anly. This Test Report cannod bs mproduned, sscept n full
wilinoul paor wiiflan parmmson of B Campany

B TS0, W g Faed, Wiglly ircieemal Jone, Tages coumty, T e
P T SRR [P T P e e

15



3GS

Test Report

WGJ COMPANY LTD.

NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG,

TACOYUAN HSIEN, TATWAN

Report No.
Date
Page

: CE /2005 /70439
: 2005f07]11
:20f4

Test Besult
PART HAME NO.1 :  WHITE PLASTIC PELLETS (FLEASE REFER TO THE PHOTO
ATTACHED)
Ehns
Test Item (s} Unit Method MDL n:;:u I’::: J
Monobromobiphenyl ) 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D
Trbromobiphenyl % 0. 0005 N.D.
Tet abromotsphenyl A th reference to 0.0005 N.D.
Pentabromobiphenyl % |JSEPAIS40C or 0.0005 ND.
Hexabr omobipheny] % SEP@;EE'HWW” 0.0005 ND.
Heptabromobiphenyl % hc ‘,:gm GC/MS ' 0.0005 N.D.
Octabromobiphenyl % lprolubited by 2002/95/EC| 0.0005 ND.
Nonahsomobiphenyl % NRoHS), 83/264/EEC, and | 0.0005 N.D. -
Decabromobiphenyl % |76/769/EEC) 0.0005 N.D. .
Total PEBs % N.D 0.1
[Folybrominated
M!ﬂn of above
Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether W 0.0005 N.D.
Tribromobaphenyl ether e 0.0005 N.D. -
Tetrabromolmphenyl ether ko | S ———— 0.0005 N.ID.
Pentabromolphenyl ether %% SEPAISAOC or 0.0005 N.ID.
Hexabromobiphenyl ethes %  JUSEPA3SS0C. Analysis was| 0.0005 N.D
Heptabromobiphenyl ethes % ormed by HPLCJ DAD, 0.0005 N.D.
Octabromobep henyl ether 3% [LC/MS or GC/MS. 0.0005 ND.
Nonabromobiphenyl ether % ';: ‘;'{‘;“:ﬂd ﬁ";?:i:‘;qﬁc 0.0005 ND.
DECHI:II’BI:I:I.DHP]’IH:I}I‘I. 'EI'.I.'lEI %% Tﬁ.‘i Tﬁé;‘ EEC' b 00005 N.D. -
Total % N.D. 0.1
PBBEs(PBDEs)(Polybromin

of above

ated biphenyl ethers)/Sum

Tha conlert o tha POF fls min accordanos aith ths angnal asusd repods for relarance enly Thin Tesl Raport cannel e reproducsd, saoeplt m full
it priof wiflan penmigsian of e Gompsay

i LT BO U1 W g Pl Wetly middeiid Tora, Tebsl asnty, Tesan
WHDE T FISERG FEA-T TR e e e e

16



SGS

Test Report

WGJ COMPANY LTD. Report No. : CEf2005/70439
NO. 5, TING FU 5 TH STREET, KWEI SHAN HSIANG, Date : 200507111
TACYUAN HSIEN, TAIWAN Page i3 of4
_ EASS
Result Limit of
Test Item (s Unit Method MDL o | ROHS
Chrominim VI (Cr+6) P VIS after reference to 2 N.D. 1000
S EPA 30604,
Cadmmum (Cd) Prpu F-AES after reference to 2 N.D. 100
N 1122, method B:2001
other acid digestion.
Mercury (Hg) ppm F-AES after reference to 2 N.D. 1000
S EPA 3052 or other acad
igestI0n,
Lead (Ph) ppm F-AES after relerence Lo 2 N.D. 1000
S EPA 3050B or other
cad digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit
(4} " - " = No Regulation

Tha oonlert of ihe POF fis =0 socordancs mith the ongmal meued repods for refarence only Thio Tesl Repor camnol be reproduced, excepd m full

willad prol willan pemmigsion of 1bs Dompary

Wk LA TEL BO U1 W g Pl Wetly middeiid Tora, Tebsl asnty, Tesan
WHDE T FISERG FEA-T TR e e e e

17



Test Report

WGJ COMPANY LTD. Report No. : CE/2005/70439
NO. 5, TING FUS TH STREET, KWEI SHAN HSIANG, Date : 2005/07/11
TAOYUAN HSIEN, TAIWAN Page 14 0l4

Tha conlert of thas FOF 88 4 in sccordance =il Bhe ofgpngl sued repofs for relsrencs only Thia Tesl Repof camol be regroduced, socep! m Ll
el ol pnar wniten pesmigsion ol The Company

Fasapary i TRT W T, W Mg Road Oy nduenel Jene, Tepe county, Tewwn
A7) T2 R T) 2290171 wers wj oo

18



Hinge( / )- PC+ALLOY

= Filed

lzod Impact{Notched) 23°C

iy B [ Kg-cm/cm ASTM D256 85

-20°C T Ay Kg-cm/em ASTM D256 70
-40°C TETHR g Kg-em/em ASTM D256 65
Tensile Strength AT {5 Kg/em® ASTM D638 540
Elongation Al % ASTM D638 100
Flexural Strength i Kg/em’ ASTM D790 800
Flexural Modulus g Kg/em’ ASTM D790 20000

Heat Deflection Temperature A4 T2 70 ASTM D64§
66psi *E | -
264psi oC : 100
Flammability P& - ULos | -
Melting Point L ag pSC | 223

]

Dielectric Strength TR ASTM

Dielectric Constant Sl Ay ASTM D150 -
Volume Resistivity LERiE G Q-CM ASTM D257 "

Specific Gravity LLEE - ASTM D792 1.19
Water Absorption M 7he 2 % ASTM Dﬁ?b 0.14
Mold Shrinkage FRCHZ YA ASTM D955
Flow B % . 0.4~0.6
Cross Flow LA % 4 0.5~0.7

"Nothing o thiy intormation shall be  constried a5 g recommendation for - any use that may infringe 'on any patent nght or as an
cidorsement of  any materinl supplied by Shinkong synthictic  Fibens  Corporation.  We  do nol  gumntee  the applicabality  or  the
mecitacy ol s informotion o the peformance of our products in any specific  situation. We | recommend cach wser ol our
products ke its  own  tests w defermine if  the  matenal i suitable for g particular  use.  The  datn  show  here  are  within
the qormal range of  product  properties, but they ae NOT  SECIHICATION  LIMITS,  Additives  of any kind  alter  some or all
iof the propertics X 2021

19
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SG I . .
Test Report
SHNEONG SYNTHETIC FIBERS CORPORATION Report Ho, CE 2006/ 13401
BF.. NO.123, SEC. 2, NANKING E. RD., TAIPEL, TATWAN Date . 2006]01f19
FPage :10f5
m:mmmwmmﬁd and Mentified by the client as :
Type of Product THERMOPLASTIC POLYESTER RESIN 3
Sivie/ltcm No : AT24NA g
W;umu{mé.ﬂ SHINKONG SYNTHETIC FIBERS CORPORATION
Sample Reccived 2006/01/13
Teapng Dats 2006/01/12 TO 2006/01/19
-::::l-'--l!:-l.l lrn-'ln-lu:‘tll::!:I.Iltl=l.-----‘---Ittt--ndiwiwatn--a.-n-l!-ruiil:llllru.l'lz--c:
Test Resuli : - Plaase s=e the next psge -
hh4
‘Monager
for e on behalf of
SG8 TAIWAN LTD.



Test Report

SHMNKONG SYNTHETIC FIBERS

CORPORATION

Report No. CF [ 2006/ 13401

aF . NO.1323,8EC. 2, HANKING E. RD., TAIPEI, TAIWAN Diate C2006/017 19
Page ;20f8
Test Result
PART NAME RO 1 ' WHITE PLASTIC PELLETS
Result
Test Item |8): Uait Methad MDL e e
ouobramobip 1 e 0.0008 N.D. '
Thbromobiphenyl %% 0.0005 D
Trihromobiphenyl % 0.000% N.D.
Tetr abromobaphenyl 5% ‘EJ‘"""S‘; Loy 0.0003 N.D
: ar
[Prutabromotiphenyl : uazpﬁg;uc. Anslysis wos —aima——?-— :E’ - -
srmad by HPLC) DAD, - ——
Druhtnuuzr_h' eyl % ibited by 2002/95/EC 0.0005 N D
Hoo abromobphenyl RoHS), 83/264EEC, end | O HD.
Decabromobrpbenyl 3% |76/ 769/ EEC) 0.0005 ND.
Toual PEBa % - ND
Polybrominated
bipbenyls)/Sum of ubove
- ]
Manobromopheayl erher % | 0.0005 D
Dibromobiphenyl sther % 0.0005 N.D.
T Abromnobiphenyl athed b 0.0005 ND. il
[Tetrabromotnp hamyl ether % Rei il _TD_- !
rru?thmuhphmyl ﬂhﬂ % haheh reference Lo “.mﬁﬁ NIT:
Hexahromobiphenyl ether % (USEPA3AS40C or 0.0005 N.D.
.H»eptahmnmt&phmﬁ ether %% |USEPA3S50C. Analysis was| 0.0005 N.D.
[Emmummphml ether 5% |performed by HPLC/ DAD, | 0.0005 N D
o abromobiphenyl cther % m:ﬂi&?-’;‘;i JUON X WD
e cabromo 1 % [.;‘;HEL uaf ;FG"EEIC, Lﬂ- 0.0003 H.D
% |76/769/EEC) ND.
Total of Mone to Wona- % . N.D
Lhﬁmin:bed bipheayl
ther. (Note &)
The cortem of g POF Tie L5 M secardancs wilh thit onginel igsuen 1epoas for soferarte oy This Tem Repaf canrea! be Rpmdued, BT ha - -&-

wecPial LT W) TSR cf g Corrgamy

fara TA

a1 T298029 KeiE

aprLimerEn |, 13 Vi KRG -u.iim ingusa e, Tuwsl couny Tahemn,
: TIOR-3IA] e agE GO

e ——————ne

21
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*thGS_

Test Report
SHINKONG SYNTHETIC FIBERS CORPORATION Report No. ! CE/3006/ 13401
AF., NDO 123, sSLC. 2. NANKING E. RD.. TAIPEL TATWAN Date s 2006/01] 19
Page :3n0f5
Reault
Test Item (o) Ot Method ML e
Chrominm V1 {TerS) pEm NS after rafersmoe T 2 ND
US FPA 30G0A.
Cadmium {Cd) ppm  |ICP-AES alter reference to 2 W.D.
[ afhated 1 EPA 3052 ur other acid
Mercury (Hag ppm ICP-AES aftor peference 18 2 N.D.
Us EPA 3052 or other acid
i i
[Land {Fb) ppm [ICP-AES after refesence o 2 ND
s EPA 3052 ov other mcid
digesuon.
NOTE: (1) N D.= Not deteoted [<MIL)
(2) ppm = we/ ke
(3 MDL = Method Detection Lumit
(4] Doeabromodiphenyl ether (DecaBDE) 10 palymeric applications i& pxempted by
Commission Deciawon of 13 Oct 2005 arnending Directive 2003/ 95 fEC notified
wnder document 2005/ TA7]EC.
(3) F'BEE&*FHDE:*'Pohrbmm.mmtd Diphenyl Ether!ﬂPBDCh-PBEO-s
; [6'1"—'*HMR.egullti.¢rn
ree
%

hw;mnﬂmmunw“ﬂhnmwmmmtﬂaw Mrmmmmhmmwm_rxm:nh.*
ummnyu-ﬂnnpmﬂunmflnﬁﬂﬂﬁw

Lot 301wy Mg M, Wb I Zek 7RG ey,

1 'ﬂ*nm 5!‘-!“1!1? varin Bl 1 Tl ]

I¥d 1T7:%1 €103 !
0o Xv4 [O0:ED B002 :% ,-61'] o
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=

Test Report

SHINKONG SYNTHETIC FIBERS CORPORATION Report No. | CE[2006( 13401

8F NO.123. SEC. 2, NANKING E. RD., TAIPEL, TAIWAN  Dat= : 2006/01/19
Page : 4 plS
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